SECTION 8: PARTS

Breakdown Diagram

1 161 1 5 46
|
| | \
| | 15 \
| 16-2 ‘
| 14— \ 63/
|l _l
13 1 10 20 \
T \ 21 71
16— \ 11
17— P
14— \\50 /
64— 46
9
- / 68
8
49 /
4 - / 69
- 7 /
66
/ e
67 46 .
2. /
/ -
19 47
58
23 43 44 57 \ 30 40
\ “ 31 \ ~_ 29
PN L\\ I \\\ \ 25 53/ 56 O
59 o8 . S \ w7 /
V\ | ~ \/ 36’3/7‘ \
\ )/ ~ 38 49
SO 35 39— aawd
o _— —53
2. 36 55 ~r53
< 73
RN % / 24
45~ - —o26 /72 53 -
27— 54 -
1 l\33
42— 49 32

Model T23108 (Mfg. Since 7/10) E



Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 [PT23108001 [SWING ARM 36 |PT23108036 |KNOB LOCK NUT M6-1

2 |PT23108002 |WHEEL SAFETY GUARD 37 |PT23108037 |COMPRESSION SPRING

3 |PT23108003 |ARBOR SAFETY GUARD 38 |PT23108038 |TORSION SPRING

4 |PT23108004 |WIRING COVER 39 |PT23108039 |DOUBLE END STUD M6-1 X 80

5  |PT23108005 |LIGHT BRACKET 40 |PT23108040 |BOLT SLEEVE

6 |PT23108006 |LIMITER 42 |PT23108042 |KNOB M10-1.25

7 |T23249 GRINDING WHEEL 7/8"B 60G 1/4" X 5-3/4" 43 |PT23108043 |BOTTOM SWING ARM ANGLE SCALE
8 |PT23108008 |INNER FLANGE 44 |PT23108044 |TOP SWING ARM ANGLE SCALE

9 |PT23108009 |OUTER FLANGE 45 |PT23108045  |CHAIN HOLDER ANGLE SCALE

10 [PT23108010 |KNOB BOLT M8-1.25 X 70 46 |PCAP50M  |CAP SCREW M5-.8 X 10
11__|PT23108011__|KNOB LOCK NUT M8-1.25 47 __|PB98M HEX BOLT M5-.8 X 10

13 |PT23108013 |SWING ARM HANDLE 49 |PCAPO7TM  |CAP SCREW M6-1 X 30

14 |PT23108014 |LIGHT SOCKET ASSEMBLY 50 |PCAP50M _ |CAP SCREW M5-8 X 10

15 |PT23108015 |ON/OFF SWITCH 51 |PB126M HEX BOLT M8-1.25 X 40

16 |PT23108016 |MOTOR 230W 110V 60HZ 52 |PB31M HEX BOLT M10-1.5 X 40
16-1_|PT23108016-1 [MOTOR FAN COVER 53 __|PNOTM HEX NUT M6-1

16-2 |PT23108016-2 [MOTOR FAN 54 |PN32M HEX NUT M14-2

17__|PT23108017 _|SWING ARM PIVOT BRACKET 55 |PNO3M HEX NUT M8-1.25

18 |PT23108018 |PIVOT AXLE 56 |PWOTM FLAT WASHER 8MM

19 |PT23108019 |KNOB M10-1.5 57 |PWF10M FENDER WASHER 10MM

20 |PT23108020 |TORSION SPRING 58 |PT23108058 |THIN HEX NUT M14-2

21 |PT23108021 |BUSHING 59 |PSTB0O04M _ |STEEL BALL 5MM

22 |PT23108022 |BASE 60 |PT23108060 |WHEEL DRESSING STONE

23 |PT23108023 |CHAIN HOLDER BASE ASSEMBLY 61 |PT23108061 |CHAIN GAUGE

24 |PT23108024 |CHAIN HOLDER CASTING 62 |PAWOSM HEX WRENCH 5MM

25  |PT23108025 |KNOB BOLT M6-1 X 50 63 |PAW04M HEX WRENCH 4MM

26 |PT23108026 |CURVED WASHER 10MM 64 |PT23108064 |LIGHT BULB 110V 15W

27 |PT23108027 |COMPRESSION SPRING 65 |PT23108065 |S CAPACITOR 12M 250V 1-1/4 X 2-1/2
28 |PT23108028 |COMPRESSION SPRING 66 |PT23108066 |POWER CORD 12AWG 3C 45" 5-15
29 |PT23108029 |CHAIN CLAMP STUD 67 |PT23108067 |STRAIN RELIEF

30 |PT23108030 |CHAIN CLAMP LEVER 68 [T23250 GRINDING WHEEL 7/8'B 60G 3/16" X 5-3/4"
31 |PT23108031 |KNOB M8-1.25 69 [T23251 GRINDING WHEEL 7/8'B 60G 1/8" X 5-3/4"
32 |PT23108032 |CHAIN CLAMP PLATE 71 |PWRs COMBO WRENCH 8MM

33 |PT23108033 |COMPRESSION SPRING 72 |PT23108072 |MACHINE ID LABEL

34 |PT23108034 |ADVANCEMENT GUIDE BRACKET 73 |PT23108073 |SAFETY GLASSES LABEL

35 |PT23108035 |ADVANCEMENT GUIDE

-34- Model T23108 (Mfg. Since 7/10)



